
  

 

Decision-Support Model for the 
Selection and Costing of Direct Potable 

Reuse Systems from Municipal 
Wastewater 

 
 
 
 
 
 
 
 
 
 

Report to the 
Water Research Commission 

 
by 
 

CD Swartz1, CJ Coomans1, HP Müller2, JA du Plessis2, W Kamish2 
1Chris Swartz Water Utilization Engineers 

2Stellenbosch University 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
WRC Report No. 2119/1/14 
ISBN 978-1-4312-0543-1 

 
April 2014 

 
 

 
  



  

 

Obtainable from  
 
Water Research Commission 
Private Bag X03 
Gezina, 0031 
 
orders@wrc.org.za or download from www.wrc.org.za  
 
 
This report contains a CD at the back with the following: 

• A REUSECOST Costing Model  
• A REUSEDSM model  

 
[...]
and pilot plants should be constructed to test implementation. When the feasibility and 

benefits of the use of treated effluent is proven, the implementation will be handed over to the 

local authority. It is, however, important to ensure that by that time, the municipality will have 

the capacity, ability and political will to operate and maintain the reuse plants, otherwise the 

schemes will not be sustainable. 

• Towns, villages, communities, mines and other users with insufficient surface water, 

particularly those located distant from surface water schemes, must accept and adopt 

groundwater as a primary resource if they are to get the water they need to grow. 

• Guidelines and rules for exploration of new water sources that are in place need to be 

disseminated and enforced, which requires regulatory and support capacity. 

 



Decision-Support Model for the Selection and Costing of DPR Systems from Municipal Wastewater 
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

_________________________________________________________________________________ 
6 

The shortage of available water in the region is leading to large-scale interest in and application of 

water reclamation and reuse of wastewater as alternative water supply sources to sustain 

development and economic growth in the region. Water reclamation plants have been constructed 

and are in operation in Beaufort West (direct potable reuse), George (indirect potable reuse) and 

Mossel Bay (reuse for industrial purposes), while direct potable reuse in Durban (eThekwini 

Municipality) and Hermanus are at an advanced planning stage. Before considering the various 

selection and costing criteria for water reuse options, it is necessary to provide a background to water 

reclamation and reuse systems and treatment plants. 

1.6  REVIEW OF WATER RECLAMATION AND REUSE 

1.6.1 Water reclamation and reuse definitions and terminology 

For the successful application and sustainability of water reclamation and reuse as a water source to 

alleviate water scarcity situations, it is critically important that there is a common understanding of the 

concepts and terminology used in planning and implementation of water reuse schemes. It is also 

important that the definitions and terminology be updated on a regular basis as development of reuse 

planning and implementation processes develop, which is currently in an accelerated stage.  New 

approaches and concepts should be taken up in the international and local literature and clearly 

explained, not only to the water reuse stakeholders and role-players, but also the public at large. One 

such new concept in water reuse is the “fit-to-purpose” approach (Lazarova et al, 2013), which entails 

the production of reuse water of such a quality that it meets the needs of end-users. 

 

Many new water reuse projects have also adopted new terminology to improve the image of these 

projects with the public, notably names such as new water (or NEWater), processed water, purified 

water and eco- water.  At both  the  IWA World  Water  Congress  in  Busan,  Korea  in  2012,  and  

the  IWA Water  Reuse Specialist Group Conference in Windhoek, Namibia in 2013, considerable 

time was devoted to discussions on this important topic. 

 

For purposes of this document, the following terminology and definitions are provided, which is 

derived from current consensus in the local and international water reuse sector. 

 

Wastewater 

Wastewater is any water that is derived from a variety of possible uses of the water, and typically 

contains residual pollutants associated with the use of the water. 

 

Return flows 

Return  flows  are  treated  or  untreated  wastewater  that  is  discharged  to  a  natural  surface  

water  or groundwater body after use. 

 



Decision-Support Model for the Selection and Costing of DPR Systems from Municipal Wastewater 
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

_________________________________________________________________________________ 
7 

Water reuse 

Water reuse comprises the utilisation  of wastewater  or effluent from a variety of sources (e.g. 

domestic wastewater,  industrial  effluent,  mine effluent)  for a new or different  beneficial  application,  

such  as for drinking purposes, industrial use or irrigation. 

 

Potable reuse 

Potable reuse involves the reuse of wastewater for drinking purposes after it has been extensively 

treated by a number of treatment processes to produce water that is safe for human consumption and 

human use. 

 

Non-potable reuse 

Non-potable reuse is the reuse of treated or untreated wastewater for purposes other than for drinking 

water or potable purposes, such as industrial purposes or irrigation. 

 

Direct reuse 

Direct reuse involves the reuse of treated or untreated wastewater or effluent by direct transfer from 

the site where it was produced, to the site of the new or different beneficial application. 

 

Indirect reuse  

Indirect reuse comprises the reuse of treated or untreated wastewater from a surface water or 

groundwater body where it was discharged to with the intention of reuse, before being abstracted for 

reuse at a new or different site of beneficial application. 

 

Planned reuse (intentional reuse) 

Planned  reuse  is  the  reuse  of  treated  or untreated  wastewater  as part  of  a  planned  project,  

and  is therefore always performed intentionally and consciously for a specific application(s). 

 

Unplanned reuse (incidental reuse or de facto reuse) 

Unplanned reuse is the reuse of treated or untreated wastewater after it has been discharged as 

return flow into a surface water or groundwater body without the intention of reuse, and from which it 

is then abstracted for a variety of applications. 

 

Reclaimed water 

Reclaimed water (also popularly referred to as new water) is any wastewater that has been treated to 

a level that is suitable for sustainable and safe reuse for the application that it is intended for. 

 

Recycled water 

Recycled water is any water recovered by treatment of wastewater, effluent, grey-water or storm-

water runoff to a quality that makes it suitable for beneficial use. It is therefore considered to be a 

synonym for reclaimed water. 



Decision-Support Model for the Selection and Costing of DPR Systems from Municipal Wastewater 
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

_________________________________________________________________________________ 
8 

The definitions of water reuse terms and components were compiled into a single schematic diagram 

to illustrate the different types of reuse (Figure 1.1). 

 

 

 

 Figure 1-1: Schematic diagram illustrating the different types of water reuse 
 

  



Decision-Support Model for the Selection and Costing of DPR Systems from Municipal Wastewater 
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

_________________________________________________________________________________ 
9 

1.6.2 Water reuse applications world-wide 

Water reuse is widely practiced throughout the world, both in developed, developing and emerging 

countries. Almost all these reuse systems are indirect potable reuse or non-potable reuse schemes. 

The only real direct potable reuse schemes are in Windhoek, Namibia, Beaufort West, South Africa, 

Big Springs, Texas, USA and Cloudcroft, New Mexico, USA. The two southern African reuse schemes 

constitute one of the main reasons for the current studies and research in South Africa to develop 

monitoring programs based on health-based targets for a wide range of chemicals of emerging 

concern and disinfection by-products, as well as public acceptance studies (social and institutional 

research projects). 

1.6.2.1  International 

United States 

In the USA, the reuse schemes that are often cited in research studies are the reclamation plants at 

Orange County Water District, California, Big Springs, Texas, and Cloudcroft in New Mexico. The Big 

Springs and Cloudcroft Schemes are direct potable reuse schemes, while the Orange County project 

is an indirect potable reuse scheme. The latter is, however, also included below to highlight some if its 

features for comparison with the direct potable reuse schemes.   

 

Orange County Water District   (GWRS, 2008) (indirect potable reuse) 

The Orange County in the USA often experiences water shortages.  After excessive pumping of the 

groundwater basin in the 1940s it became vulnerable to seawater intrusion where, according to the 

Groundwater Replenishment System (GWRS, 2008), traces of salt were detected as far as 5 miles (8 

km) inland. The Orange County Water District (OCWD) constructed Factory 21 in 1976. It is one of 

the country’s largest advanced wastewater treatment facilities to replenish the groundwater system 

with potable reclaimed water and prevent seawater intrusion (GWRS, 2008).  The treated water 

(including reverse osmosis) is injected into 23 multi-casing injection wells into the groundwater basin 

along the Talbert Gap to create a hydraulic barrier to seawater intrusion. Wastewater is treated at the 

Orange County Sanitation District by a process that includes bar screens, grit chambers, trickling 

filters, activated sludge, clarifiers and disinfection processes. The treated wastewater then flows to the 

GWRS where it undergoes microfiltration, reverse osmosis, UV radiation and addition of hydrogen 

peroxide.  

  

Big Springs, Texas 

The Big Springs Water Reclamation Plant in Texas is owned and managed by the Colorado River 

Municipal Water District (CRMWD). The feedwater source is secondary treated wastewater from the 

Big Springs WWTW, and the treated water is supplied to the City of Big Springs distribution network. 

The plant has been in operation since 2011. The plant capacity is 7.6 ML/d. It uses a multi-barrier 

treatment process combination with reverse osmosis and advanced oxidation as the main treatment 

processes. A high concentrate license had to be obtained to discharge the residuals into the Beals 



Decision-Support Model for the Selection and Costing of DPR Systems from Municipal Wastewater 
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

_________________________________________________________________________________ 
10 

Creek. Public education campaigns were used to educate and inform the public. The motivation for 

the design and construction of this reuse scheme was prolonged drought periods that were 

experienced. 

 

Cloudcroft, New Mexico 

The Village of Cloudcroft in New Mexico further treats secondary treated wastewater from the 

Cloudcroft WWTW to potable standard for distribution to the village. It also employs reverse osmosis 

and advanced oxidation as main treatment processes. The plant is relatively small, with a treated 

water output of around 0.38 ML/d. Water quality requires compliance with the EPA and New Mexico 

Environment Department (NMED) guidelines for drinking water. The scheme was commissioned in 

1999. 

 

Europe  

Europe has experienced growing water stress in the last two decades in terms of both water scarcity 

and water quality degradation, and about half of the countries have water stress issues at the present 

time. Countries exhibiting high water stress include Cyprus, Malta, Belgium, Spain, Germany, and 

Italy [Hochstrat et al., 2005]. Countries in Northern Europe generally have low water stress, although 

some regions currently use almost 100% of their available water resources. 

 

Advanced wastewater treatment including membranes, typically MF or UF preceding RO, is used in 

some recharge projects and at least one indirect potable reuse project. Disinfection is accomplished 

almost exclusively either by chlorine or UV, with a current trend toward UV. Several research projects 

and demonstration studies are underway that are funded by the EU addressing treatment 

technologies, water quality, and integrated water management.  

 

Currently there are no standardized water reuse standards for the entire European community, and 

water reuse criteria and guidelines differ from country to country in those countries that have 

developed standards or guidelines. Different approaches and philosophies have resulted in widely 

differing regulations. Some countries (or regions of countries) have imposed restrictive standards 

similar to those in Australia and the U.S., while others base their standards on the WHO guidelines for 

wastewater use in agriculture and aquaculture [World Health Organization, 1989].  

 

Middle East and North Africa  

The drivers for water reuse in developing countries in the Middle East vary but are mainly related to 

population growth, climate, limited water resources, and socio-economic conditions. Agricultural 

irrigation is the leading use of reclaimed water in the Middle East. In some Muslim countries, the use 

of wastewater for irrigation has been opposed on religious grounds (i.e., that the water originated from 

wastewater and is therefore contaminated).  

 



Decision-Support Model for the Selection and Costing of DPR Systems from Municipal Wastewater 
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

_________________________________________________________________________________ 
11 

Many developing countries in the Middle East consider water reuse criteria in industrialized countries 

to be overly restrictive and too expensive to implement. WHO has developed guidelines aimed at 

systems that are low cost, easy to operate, and have minimal water quality requirements and, thus, is 

embraced by many countries in the region.  

 

Latin-America and South America 

More than 80% of the 700 million people in Latin America live in urban areas, making large quantities 

of treated and untreated wastewater available for reuse, mainly for agricultural irrigation. Drivers for 

water reuse include wastewater availability, seasonal variations in water availability and use, low or no 

cost of wastewater to farmers, high salinity of many natural waters, and soil and crop benefits 

associated with organic matter and nutrients in wastewater used for irrigation.  

 

 Australia 

The Western Corridor Recycled Water Project is one of the largest recycled water projects in the 

world, increasing and diversifying South East Queensland’s water sources. Three advanced water 

treatment plants, located at Bundamba, Gibson Island and Luggage Point, are the backbone of the 

Western Corridor Recycled Water Project. At these plants treated wastewater supplied from six 

existing wastewater treatment plants located throughout Brisbane and Ipswich is further treated using 

world best-practice technologies to create purified recycled water. 

 

There have been no exceedences resulting from a failed exclusion of contaminants of concern by the 

microfiltration, reverse osmosis or advanced oxidation processes. Since normal operations 

commenced at the end of August 2008, all results have met the required standards. Western Corridor 

Recycled Water Pty Ltd considers that the water quality results for the purified recycled water confirm 

that the treatment process barriers are able to control any water quality hazards and produce purified 

recycled water suitable to augment a drinking water supply. 

  

Singapore  

Singapore has a daily water consumption of 1.36 million m3, about 50% of which is for industrial, 

commercial and other non-potable use and the remainder for domestic use. There is an extensive 

planned indirect potable reuse (IPR) system in Singapore to help sustain the increasingly diminishing 

water sources. The water sources in Singapore include imported water from Johor in Malaysia, local 
[...]
• Membrane filtration 

• Chemical disinfection (chlorine, bromine compounds etc.) 

• Ultra Violet (UV) radiation 

Salinity, inorganic salts 
• Precipitation 

• Ion exchange 

• Membrane desalination (nanofiltration /reverse osmosis) 

Metals 
• Precipitation 

• Chemical adsorption 

• Membrane separation 

Micro-organics: 

Volatile Organics 

Pesticides 

Pharmaceuticals 

Endocrine Disruptors 

• Advanced oxidation (H2O2/UV) 

• Adsorption by activated carbon (granular/powder) 

• Membrane separation (nanofiltration /reverse osmosis) 

• Biologically enhanced adsorption (BAC) 

Disinfection byproducts 

• Modify disinfection agent in upstream processes 

• Advanced oxidation  

• Adsorption by activated carbon (PAC/GAC) 

• Membrane separation (nanofiltration /reverse osmosis)  

 
  



Decision-Support Model for the Selection and Costing of DPR Systems from Municipal Wastewater 
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

_________________________________________________________________________________ 
23 

2.3.2  Process configurations used in water reclamation 

A number of different process configurations are possible in which the water reuse treatment 

technologies listed in Table 2.3 can be applied, and are shown in Figure 2.1 (Cain, 2011). The flow 

diagrams in Figure 2.1 show the five configurations that have mostly been used. 

 

 

 
Figure 2-1: Possible water reuse treatment configurations (Cain, 2011) 

 
  

Ozonation Powdered
activated carbon

Chemical
Softening/

recarbonation
Filtration

Microfiltration
Or

Ultrafiltration

Filtration

Membrane 
Filtration (ozone

resistant)

Chemical
Softening/

recarbonation

Cartridge
Filter 

Ultraviolet (UV)
disinfection

Antiscalants
and acid

Ozone
disinfection

Antiscalants
and acid pH
adjustment

Cartridge
filter 

Cartridge 
filter

Secondary
effluent

Advanced 
carbon

adsorption

Advanced 
carbon

adsorption

Reverse
osmosis

Advanced 
carbon

adsorption

Ion
exchange

Air stripping
decarbonation PhotolysisAdvanced

oxidation

Reverse
osmosis

Water 
conditioning/

pH adjustment

Ultraviolet (UV)
disinfection

Ozone
disinfection

Cl2 or NH2Cl
residual

disinfection

Tertiary
treatment
(serves as 

pretreatment
for advanced

processes)

Dissolved
constituents
removal and
conditioning,

if needed

Disinfection,
if needed



Decision-Support Model for the Selection and Costing of DPR Systems from Municipal Wastewater 
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

_________________________________________________________________________________ 
24 

2.3.2.1 Example 1 – Old Goreangab Water Reclamation Plant 

Chemical treatment – Phase separation – filtration – disinfection 
 

FeCl3 

Coagulation
flocculation

Dissolved 
air flotation

Rapid sand 
filtration

Granular 
activated 

carbon

Chlorine 
contact

Cl2 NaOH

Effluent 
blending and 
distribution

Raw water

 
 

Figure 2-2: Configuration of the Old Goreangab Water Reclamation Plant  
 

2.3.2.2 Example 2 – New Goreangab Water Reclamation Plant (NGWRP) 

Chemical treatment – Phase separation – filtration – membrane filtration – disinfection 
 

PAC

PAC contact Pre-ozonation Coagulation 
flocculation

Dissolved air 
flotation

Rapid sand 
filtration

KMnO4

NaOH

NaOH

Effluent 
blending and 
distribution

O3

Biological 
activated 

carbon (BAC)

Granular 
activated 

carbon (GAC)

Ultrafiltration 
(UF)

Chlorine 
contact

Cl2 O3

Raw water

 
Figure 2-3: Configuration of the New Goreangab Water Reclamation Plant (NGWRP) 

 

2.3.2.3 Example 3 – Cloudcroft, New Mexico 

Reverse Osmosis – Advanced Oxidation – Blending – Membrane filtration – UV disinfection – 
Activated Carbon – Disinfection 

 

Reverse 
Osmosis

Advanced 
oxidation 

Raw water 
reservoir/
Blending

Ultra-FiltrationUV DisinfectionGACChlorination/
Disinfection

Treated water 
to distribution 

system

Secondary 
treated 

wastewater

 
Figure 2-4: Configuration of the Cloudcroft Water Reclamation Plant  

  



Decision-Support Model for the Selection and Costing of DPR Systems from Municipal Wastewater 
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

_________________________________________________________________________________ 
25 

2.3.2.4 Example 4 – Big Springs, Texas 

Membrane filtration – Reverse Osmosis – Advanced Oxidation – Blending – Flocculation – 
Sedimentation – Filtration – Disinfection 

 

Ultra- 
filtration

Reverse 
Osmosis

Advanced 
oxidation 

H2O2

Raw water 
reservoir/
Blending

Rapid mixingFlocculationSedimentationRapid sand
filtration

Oxidant/ disinfectant

Treated water 
to distribution 

system

Secondary 
treated 

wastewater

 
Figure 2-5: Configuration of the Big Springs Water Reclamation Plant 

2.3.2.5 Example 5 – Beaufort West, South Africa 

Rapid sand filtration – Membrane filtration – Reverse Osmosis – Advanced Oxidation – 
Disinfection 

 

Secondary
treated

wastewater

Treated water
to distribution

system

H2O2

Rapid sand
filtration Ultra-filtration Reverse 

osmosis

Advanced 
oxidation

Chlorination/
Disinfection

 
 

Figure 2-6: Configuration of the Beaufort West Water Reclamation Plant 

2.3.3 Examples from existing direct potable reuse schemes 

A consideration of the treatment processes and process configurations in the Windhoek and Beaufort 

West Water Reclamation Plants provides a broader understanding of how these processes operate 

and interact in practice.  

2.3.3.1 The New Goreangab Water Reclamation Plant 

The Goreangab water reclamation plant in Windhoek, Namibia is a world-renowned pioneer in direct 

water reclamation. A noteworthy aspect of the Goreangab water reclamation plant was that industrial 

and domestic effluent are separated and only the domestic effluent was treated at Gammams 

wastewater treatment plant, while all the major industrial effluent streams were diverted to another 

treatment plant.  The initial capacity of the Goreangab reclamation plant was 4300 m3/day.  During a 

drought in 1992 the plant was upgraded to a capacity on 14000 m3/day (Haarhoff, 1991).   



Decision-Support Model for the Selection and Costing of DPR Systems from Municipal Wastewater 
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

_________________________________________________________________________________ 
26 

 

During another severe drought in 1997 it was decided to build a new water reclamation plant adjacent 

to the existing Goreangab plant, and the New Goreangab Water Reclamation Plant (NGWRP) was 

commissioned in 2002(Menge, 2006).  The final treatment train of the NGWRP is shown in Figure 2.7.  

 

 

 
 Figure 2-7: Treatment process train of the NGWRP (adapted from du Pisani 2006; Lahnsteiner 

and Lempert, 2007:441) 
 

The NGWRP process, with a capacity of 21 ML/d, consists of (Menge et al, 2009):  

• Raw water is supplied either from the Goreangab Dam or from secondary treated effluent from 

the maturation pond effluent after the Gammams WWTP. Both sources can be mixed at any 

ratio or only one source used at a time. (However, the quality of the water in the Goreangab 

Dam has deteriorated to such an extent that this source is not used anymore at present).  

• Powdered activated carbon can be added as a back-up for adsorption, should the ozone 

process fail, or for taste and odour treatment.  

• Pre-ozonation: The raw water mix is treated with the off gas and excess ozone.  

• Chemical dosing and coagulation: Ferric chloride is added as primary coagulant to achieve 

enhanced coagulation for maximum organic removal in the first solids separation step. When 

needed, hydrochloric acid can be added for pH control or a polymer to aid the flocculation.  

• Dissolved air flotation (DAF) is used for suspended solids and organics separation.  

• Chemical dosing: Caustic soda (NaOH) and permanganate (MnO4) are added to raise the pH 

and accelerate the precipitation of iron and manganese on the sand filters.  

• Rapid sand filtration: Dual media filters with anthracite and graded sand are used. The filters 

are equipped with filter-to-waste facility for maximum cyst/oocyst removal.  

• Ozone contact: Oxygen is produced on-site with a Pressure Swing Adsorption (PSA) plant. 

Ozone is dosed at three dosage points.  

• Chemical dosing: Hydrogen peroxide (H2O2) is dosed to neutralize any ozone residuals to 

protect the biological activity in the next step.  

• Biological activated carbon (BAC) filters remove the biodegradable matter.  

• Granular activated carbon filters (GAC) to remove organic molecules from the water.  



Decision-Support Model for the Selection and Costing of DPR Systems from Municipal Wastewater 
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

_________________________________________________________________________________ 
27 

• Ultrafiltration (UF): Water is filtered through UF membrane modules to remove bacteria, 

protozoa and viruses. 

• Breakpoint chlorination.  

• Stabilisation by adding caustic soda to raise the pH.  

• Blending: At the New Western Pump Station (NWPS) the reclaimed water is blended with 

surface water from the Von Bach scheme at a ratio of 1:3 and introduces it into the distribution 

system. 

 

The plant is operated and maintained by the Windhoek Goreangab Operating Company Ltd. 

(WINGOC) through a 20 year contract with the City of Windhoek.  WINGOC is made up of three major 

international water treatment contractors: Berlinwasser International, VA TECH WABAG and Veolia 

Water. New developments in monitoring systems and analytical techniques for drinking water supply 

systems were tested in a case study carried out at the New Goreangab Water Reclamation Plant 

(NGWRP) in Windhoek, as part of the EU funded TECHNEAU project (Swartz et al, 2012). A risk 

assessment (RA) was also carried out to describe and evaluate the risks associated with wastewater 

reuse, and to identify any potential weaknesses in the treatment train. 

2.3.3.2 Beaufort West Water Reclamation Plant 

Beaufort West’s reclamation system is the first direct potable reuse plant producing drinking water in 

South Africa. The plant was initially intended to be constructed as a public-private partnership (PPP), 

i.e. financed and operated by an external contractor. However, the municipality of Beaufort West was 

assigned a governmental grant from the drought relief fund, which allowed the municipality to use 

these funds for construction of the reclamation plant. A tender document specified requirements for 

the project and the plant was built according to the design and build approach. The contractor based 

the design of the plant on the multi-barrier concept, which is also used in the Windhoek New 

Goreangab reclamation plant, but used RO membrane/advanced oxidation treatment configuration. 

The following processes are used in Beaufort West: ferric-chloride dosing at inlet to the secondary 

settling of the WWTP, pre-chlorination, sedimentation basin, post-chlorination, rapid sand filtration, 

ultrafiltration (UF), reverse osmosis (RO), UV-hydrogen peroxide and final chlorination. The contractor 

is also responsible for operating the plant for 20 years. 

 

The reclamation system in Beaufort West uses wastewater, mostly domestic sewage, as its only raw 

water source to produce drinking water. The system consists of the existing WWTP with activated 

sludge treatment followed by the membrane-based Beaufort West Wastewater Reclamation Plant 

(BWWRP). The system is a direct reclamation system (direct potable reuse). The sewage system is 

separated, meaning that no storm water is supposed to enter the sewage system; further no industrial 

effluent is diverted to the Beaufort West WWTP. However, storm water invariably finds its way to the 

inflow to the works.  

 



Decision-Support Model for the Selection and Costing of DPR Systems from Municipal Wastewater 
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

_________________________________________________________________________________ 
28 

The reclamation plant in Beaufort West uses fewer barriers compared to the WRP in Windhoek. The 

treatment process is therefore easier to operate since it mainly relies on two membrane filtration 

barriers, ultrafiltration and reverse osmosis, which are fully automated. Production rate started at a 

minimum of 1 ML per day, with an increase of 10% per year over a period of ten years. This means 

that after the first ten years of operation, when reaching design capacity, the plant needs to produce 

water for 20 hours per day. The contractor has a mandate to change operation or demand additional 

barriers in the WWTP if considered necessary with regard to the reclamation process. The WWTP is 

both owned and operated by the municipality.  

 

Very few changes have been made to the WWTP after the introduction of the BWWRP. On initiative 

of the contractor for the WRP, ferric chloride is added after the activated sludge process to increase 

settling to allow more efficient removal of phosphates. This has shown to be a big improvement for the 

reclamation system. The reclamation system used in Beaufort West (Figure 2.8) can roughly be 

divided into three parts: pre-treatment, main treatment and post treatment or polishing. Pre-treatment, 

which consists of pre-chlorination, sedimentation basin (also referred to as maturation river), 

intermediate-chlorination and rapid sand filtration, is mainly used to reduce the loading on the 

membranes to prevent fouling. Thereby the life-length of the membranes is extended, which an 

important costing item due to the high cost of membrane replacement. The main treatment is the 

membrane system (UF plus RO) where the majority of the pathogens and particles are removed.  

 

Skepticism against direct water reclamation is high, which is why communication of treatment 

efficiency and final water quality is important for public acceptance. Therefore, extensive monitoring, 

beside efficient barriers, is necessary. Monitoring is usually associated with high costs. Further, 

monitoring is even more important in the beginning of a project when the treatment plant is new and 

uncertainties about the treatment process and corresponding performance are larger.  

 

The monitoring of the WWTP is performed by the municipality and follows suggestions from the Green 

Drop programme. No additional monitoring has been added after the construction of the Reclamation 

Plant. The laboratory in Beaufort West is not an accredited laboratory, resulting in only a yearly 

sample being sent to an external laboratory for analysis to fulfil the Green Drop programme 

requirements. More general monitoring is conducted twice a week by the WWTP manager. 

Phosphates and E-coli analysis cannot be performed in the existing laboratory and is therefore 

analyzed at an external laboratory on a monthly basis. 

 
  



Decision-Support Model for the Selection and Costing of DPR Systems from Municipal Wastewater 
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

_________________________________________________________________________________ 
29 

 
  

Figure 2-8: Flow diagram of Beaufort West WRP with on-line monitoring points. 
 

2.3.4 Monitoring Wastewater Reclamation Plant (WRP)  

Specifications for the plant required that the final product water at the WRP must meet the 

requirements of SANS: 241 2006, Class I, i.e. the quality of the drinking water must be acceptable for 

a lifetime of consumption. The national standard (SANS: 241, 2005) specifies the quality of produced 

drinking water in terms of: microbiological, physical, organoleptic and chemical parameters. 

Depending on what is measured they are recommended to be monitored either daily, weekly, 